SPORTON LAB.

FCC RF Test Report

Report No. : FG693006B

LTE Band 12 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

S am [;;; Spectrum I ué'
Ref Level 30.00 dém Offset 14.00 dg Mode Auto Sweep Ref Level 30.00 dém Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr @1 AvgPwr
Limit fheck PARS | SPURIGHIE GHNEKABS _ PARS
20 ghine _JPURIOUS_LINE_ABS PABS - 20 ghine _$PURIOUS LINE ABS | o | PASS
| f\
10 dBm I‘ 1 10 der f \
0. dem - 0 dem
| [
i I i 1
SPURIOUS_LINE_ABS [ \ f
-20 df ; (\ 20d
-30 df -30 dBm ﬁ ‘“
P I N\
-40d -40 dBm »
) v/
) n - o U VO Y A\ i Lo M
=0 = 50 ==
-60 de -60 db:
Start 690.0 MHz 3003 pts Stop 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Ppowerabs | ALimit Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit
690.000 MHz 698.900 MHz | 100.000 kHz 698.89555 MHz -26.63 dBm -13.63 dB 711.000 MHz 716.000 MHz | 100.000 kHz 715.65285 MHz 21.66 dém -8.34 de
698.900 MHz 699.000 MHz | 30.000 kHz 698,99985 MHz -22.83 dBm -9.83 dB 716.000 MHz 716.100 MHz | 30.000 kHz 716,00305 MHz | -23.07 dBm -10.07 dB
699.000 MHz 704.000 MHz | 100.000 kHz 699.36713 MHz 21.47 dém -8.53 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -27.46 dBm -14.46 dB
— < — —
L JU J - L JU J L
Dat NOV. 201 € 15 at i 16 1 7
Spectrum 2 ||| Spectrum v
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 EvgPwr
Limit ¢heck PABS | | SPURIGHIE CHNEKABS _ PABS
P S S YABS Line _$PURIOUS_LINE_ABS PABS
20 ghine —JPURIOUS_LINE_AB PA 20db
10 dB 10 dB
A AN AN w‘ﬂ-’«"‘"‘\ e A \
0 dB [ | %
| \ \
-10 dBm: ! 10 dB
SPURIOUS_LINE_ABS_ J \ h
-20 dBm 20 d L
E’ -30 df l‘\-‘
o
g P — | 1
-40 dBm
e "‘\\\v“‘
-50 dBm
R -
-60 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
680.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -31.05 dBm -18.05 d& 711.000 MHzZ 716.000 MAzZ 100.000 kHz 714.30411 MHz 7.46 dbm 22,54 dB
698.900 MHz 699.000 MHz 30.000 kHz 698.99945 MHz -30.76 dBm -17.76 dB 716.000 MHz 716.100 MHz | 30,000 kHz 716.00125 MHz Z28.12 dBm Z15.12 dB
699.000 MHz 704.000 MHz 100.000 kHz 703.19331 MHz 8.33 dBm -21.67 d8 716.100 MHz 725.000 MHz | 100.000 kHz 716.11334 MHz -26.69 dBm -13.69 dB
- — —
L JU J we )i ] ]
.NOV.201¢ 5 3 Da ! 2016 5

SPORTON INTERNATIONAL (SHENZHEN) INC.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : R38YL3636A

Page Number : A98 of A135
Report Issued Date : Feb. 23,2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.5



SPORTON LAB.

FCC RF Test Report

Report No. : FG693006B

LTE Band 12 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Sy

rum

Spectrum I

Ref Level 30.00 dBm  Offset 14.00 d Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | |_SPURIGHIE CHNEKABS _ PABS
20 ‘%”\t‘ BPURIOUS_) INE_ABS PABS 20 dh‘ilrlll-! sPURIOUS_LINE_ABS [\ PABS
10d [\ 10 der { \
0de r} \1 0 dem f, 1
-10 dém t -10 dg 1
SPURIOUS_LINE_ABS, [ﬂ ‘
-20 dBm j ! 20d L
-30d i -30 dém ﬂ t
o , il
- M‘“w) L»M W \ L J L o "
-50 dém gt 0 itk Y b ™
| 750 Y v
60d 50 dB
Start 690.0 MHz 3003 pts Stop 704.0 MHz ] (| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Atimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit
890,000 Mits £98.901) Mz 100.000 kHz 698.89555 MHz -28.79 dBm -15.79 d8 711.000 MHz 716.000 MHz 100.000 kHz 715.63287 MHz 19.62 dem -10.18 dB
698.900 MHz 699.000 MHz 30.000 kHz 698.99995 MHz -24.00 dBm -11.00 dB 716.000 MHz 716.100 MHz | 30.000 kHz 716,00055 MHz -25.02 dBm ~12.02 dB
BIvi0o Nz J04.000 Mke 100.000 kHiz 689.34216 MHz ERETITY BT 5 716.100 MHz 725.000 MHz | 100.000 kHz 716.10445 MHz | -29.21 dBm -16.21 dB
n —
- ( )i ] o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum v Spectrum v
Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fheck PABS | | SPURIGHIE QHBEKABS PABS
Line _$PURIOUS_)LINE_ABS PABS Line _$PURIOUS_)INE_ABS PABS
20 dBm 20 dbr
10 dBrr 10 dBm
. mq«w«v\ e L8
2 e e \,
-10 dBm I \ 10 dem- 1‘
SPURIOUS_LINE_ABS_ z k \
-20 dBm fl 20 dBm: ]
-30dB ~30 di " Ea——
I i N\\\.
/ e
50 df ] 50 df IS
Wi PR  ——
-60 di
Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -32.35 dém -19.35 d& 711.000 MHz 716,000 MHz 100.000 kHz 713.97453 MHz 6.45 dBm -23.55 dB
698.900 MHz 699.000 MHz 30.000 kHz 698.99725 MHz -32.10 dBm -19.10 dB 716.000 MHz 716.100 MHz 30.000 kHz 716.00664 MHz -30.58 dBm -17.58 dB
699.000 MHz 704,000 MHz 100.000 kHz 703.64785 MHz 7.56 dBm -22.44 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.10445 MHz -28.84 dBm -15.84 dB
— — —
L L J L) JU wa

SPORTON INTERNATIONAL (SHENZHEN) INC.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : R38YL3636A

Page Number 1 A99 of A135
Report Issued Date : Feb. 23,2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.5



SPORTON LAB.

FCC RF Test Report Report No. : FG693006B

LTE Band 12 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ao
Sy rum ‘g? Spectrum I z
Ref Level 30.00 dBm  Offset 14.00 d Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
B S 3 TABS ine _$PURIOUS_LINE_ABS PABS
20 ghine _PURIOUS LINE_ABS PaBS \ 20 dhine :
10d l 10 d8r ‘yl
ode / \ 0 dBm X 1
-10 dBm \ -10de | \
SPURIOUS_LINE_ABS } \ / R
-20 dgm / X n 20 d S
1 | A A e i L
\
\ ! / I FEE'
40 d8 B |
AR RIS LY | M 1 wall
-50 dBm " 8 e AN i 1] Fees PR S| 3 ot }/\
A = T ———
60d 50 dB
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] | [ 'Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emi55iﬂ'|‘5 | | [ [ Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
890,000 Mits £98.901) Mz 100.000 kHz 698.89555 MHz -35.44 dBm -22.44 d8 706.000 MHz 716.000 MHz 100.000 kHz 715.40558 MHz 21.47 dBm -8.53 dB
698.500 MHz 699.000 MHz 30.000 kHz 698.99705 MHz -35.89 dBm -22.89 dB 716.000 MHz i AT M| ETTS e S e T TR T
BIvi0o Nz Z09.000 Mhe 100.000 kHiz 689.60440 MHz gL Rl 716.100 MHz 725.000 MHz | 100.000 kHz 716.10445 MHz | -36.68 dBm -23.68 dB
n —
- ( )i ] o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

- ano
Spectrum =3 Spectrum I =
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 EvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
B S S YABS Line _$PURIOUS_LINE_ABS PABS
20 db‘!:\h‘ PURIOUS_)LINE_AB PA 20db
10 der 10de
R W P A o
— e oy MRt *’WW\.MN\ " o ] L e Py
-10 d8m \ 1p d8 |
SPURIOUS_LINE_ABS_ \ {
-20 dém 1| BLE
[ \ N
# A1 30
/ i
5 i -40 dBm
= -50 dBm
50 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] (|| Start 706.0 MH2 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs |  Alimit
680.000 MHz 698.900 MHz 100.000 khz 698.89555 MHz ~34,72 dBm -21.72 d& 706.000 MHZ 716.000 Miz 100,000,065 712.48851 Wi TR T
698.900 MHz 699.000 MHz 30.000 kHz 698.99466 MHz -37.48 dBm -24.48 dB 716.000 MHz 716,100 Mz | RS 15 Goss G T T
e LA L00iCon b2 704.81918 WMHe 5.23 dBm -24.77. d8 716.100 MHz 725.000 MHz | 100.000 kHz 716.10445 MHz -30.29 dém -17.29 dB
-~ — —
L JL J L] )i ) ")

SPORTON INTERNATIONAL (SHENZHEN) INC.

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : R38YL3636A

Page Number : A100 of A135
Report Issued Date : Feb. 23,2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.5




SPORTON

LAB.

FCC RF Test Report

Report No. : FG693006B

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ao
Sy rum ‘g? Spectrum I z
Ref Level 30.00 dBm  Offset 14.00 d Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS |_SPURIGHIE CHNEKABS _ PABS
20 ghine _PURIOUS LINE_ABS PAES 20 ghine _FPURIOUS LINE_ABS PABS
10d 10 der [
ode I l{ 0 dem } \
-10 dém i -10 dg [
SPURIOUS_LINE_ABS, {J \ '( §
-20 dBm -20 di ' !
[T I ) ! [\
-30d ’} H, 4 -30,dBm
\ I I I FER
o Ji N | A I O R
-50 dBm // \\N Mgy WJ, l’l\ MfV\A ) \ 0 . J | SO e i \\\,
L g 9 L L g v S FA
.60d 50 dB
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] | [ 'Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emi55iﬂ'|‘5 | | [ [ Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
890,000 Mits £98.901) Mz 100.000 kHz 698.88666 MHz -37.92 dBm -24.92 d8 706.000 MHz 716.000 MHz 100.000 kHz 715.42557 MHz 20.36 dBm -9.64 dB
698.900 MHz 699.000 MHz 30.000 kHz 698.99895 MHz -36.98 dBm -23.98 dB 716.000 MHz i AT M| 000 b e TG T din TR
BIvi0o Nz Z09.000 Mhe 100.000 kHiz 699.50442 MHz lesrdem ] silika e 716.100 MHz 725.000 MHz | 100.000 kHz 716.14001 MHz | -38.37 dBm -25.37 dB
n —
- ( )i ] o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

- ano
Spectrum =3 Spectrum I =
Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr o1 EvgPwr
Limit ¢heck PABS | SPURIGHIE CHNEKABS _ PABS
B S S YABS Line _$PURIOUS_LINE_ABS PABS
20 dh‘!:\k‘ PURIOUS_)LINE_AB PA 20db
10 der 10de
048 B i e NP - AN AN VAN A A SNy
-10 d8m L -1p ce
SPURIOUS_LINE_ABS_ \ i
-20 dBm ! \ -do d \
a0d8 A P
- o
-40d ¥ -40 dBm -
-50 d8 -50 dem .
60 df 60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] (|| Start 706.0 MH2 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Alimit | Rangelow | RangeUp | RBW | Frequency | PowerAbs |  Alimit
680.000 MHz 698.900 MHz 100.000 khz 698.89555 MHz -35.21 dbm -22.21 d& 706.000 MHZ 716.000 Miz 100,000 iz 709.70152 WiG AT TR
698.900 MHz 699.000 MHz 30.000 kHz 698.96948 MHz -38.67 dBm -25.67 dB 716.000 MHz 716,100 Mz | 30,000 kiia e Cioat G TR R E T
e LA L00iCon b2 704.699.10 WMHz 4.21 dBm -25.79 d8 716.100 MHz 725.000 MHz | 100.000 kHz 716.10445 MHz -32.81 dBm -19.81 dB
-~ — —
L JL J L] )i ) ")

SPORTON INTERNATIONAL (SHENZHEN) INC.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : R38YL3636A

Page Number : A101 of A135
Report Issued Date : Feb. 23,2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.5



SPORTON LAB.

FCC RF Test Report

Report No. : FG693006B

Conducted Spurious Emission

LTE Band 2/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

rum ':gl rum "‘g‘
Ref Level 0,00 dBm Offset 14,50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limit fheck PARS
.10 ddRR—FPURIOUS } INE_ABS PABS -10 ddfR—FBURIOUS | INE ABS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dB
-30 dB -30dp
a0 ! o ;
= L ~ A nANAAACAIIN IS = A_»..L.,...A “ AnA s AN stubiie] M
(S 50
-60 dB
70 dB
-80 del
-90 de -90 de
Start 30.0 MHz 40006 pts Stop 19.5 GHz | | [ Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 785.97951 MHz | -51.53 dBm -38.53 dB 30.000 MHz 1,000 GHz | 1.000 MHz 994.91004 MHz -51.86 dBm -38.86 dB
1.000 GHz 1,840 GHz | 1.000 MHz 1.83979 GHz -50.66 dBm -37.66 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83979 GHz -50.87 dBm -37.87 dB
1.920 GHz 3.000 GHz | 1.000 MHz | 2.82240 GHz -49.45 dém -36.45 dB 1.920 GHz | 3,000 GHz 1.000 MHz 2.86163 GHz | -49.27 dBm | -36.27 dB
3.000 GHz .000 GHz 1.000 MHz 3.70068 GHz -35.76 dBm -22.76 dB 3.000 GHz 5.000 GHz 1.000 MHz 3.70069 GHz -38.01 dBm -25.01 dB
9.000 GHz | 13.000 GHz 1.000 MHz 11.19648 GHz | -44.97 dBm -31.97 dé 9.000 GHz 13.000 GHz | 1.000 MHz 11.19198 GHz -45.02 dBm -32.02 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.29184 GHz -41.55 dBm -28.55 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.29534 GHz -41.85 dBm -28.85 dB
— — —
L L] L _J

J JL

14:10:3C

Middle Channel / QPSK

Middle Channel / 16QAM

J

JL

Spectrum ? Spectrum
Ref Level 0.00 dém Offset 14,50 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit (ﬁhvrk PARS Limit ILhm‘k PABS
SPURIONS JINE ABS PARS 4 SPLURIONS | INE _ABS PABS
-10 defif—f -10 dBfR
OUS_LINE_ABS_ SPURIOUS_LINE_ABS_
-30 dB
.
- -40 dbr *
N ] A A AP A LI b - 1 i " Al AAAAARAANAIANAAAJ AN
-0 de
70 dei
-80 dBr
-90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 878.56822 MHz | -51,56 dBm -38,56 dB 30,000 MHz 1.000 GHz | 1.000 MHz 995.87956 MHz -51,84 dBm -38.84 dB
1.000 GHz 1.840 GHz | 1.000 MHz 1.83979 GHz -51.10 dBm -38.10 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.81292 GHz -51.00 dBm -38.00 dB
1,920 GHz 3,000 GHz | 1.000 MHz | 2.82600 GHz -49,31 dém -36.31 dB 1,920 GHz | 3,000 GHz 1.000 MHz 2.85803 GHz -49,38 dBm | -36.38 d&
3.000 GHz 9.000 GHz 1.000 MHz 3.75918 GHz -35.84 dBm -22.84 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.759189 GHz -37.64 dBm -24.64 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.20247 GHz | -44.96 dBm -31.96 dB 9.000 GHz 13.000 GHz | 1.000 MHz 11.20247 GHz -44.95 dBm -31.95 dB
13.000 GHz 19.500 GHz 1.000 MHz 18.93229 GHz -41.79 dBm -28.79 db 13.000 GHz 19.500 GHz 1.000 MHz 18.27434 GHz -41.80 dBm -28.80 dB
— — —
( ™) W

J

SPORTON INTERNATIONAL (SHENZHEN) INC.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

FCC ID

: R38YL3636A

Page Number : A102 of A135
Report Issued Date : Feb. 23,2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.5



SPORTON LAB.

FCC RF Test Report

Report No. : FG693006B

LTE Band 2/ 1.4MHz

rum - rum -
Ref Level 0.00 dem Offset 14,50 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck
-10 dgftR—fBURIOUS |INE ARS PARS -10 d8RR—HRURIONS JINF ABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dB
-30 dB
! -40 dB
i o — . AR AAAA] . R | e - " " IPPPPY PPNV OV SV
~ ca
-60 dBi
70 de
-80 del
-90 dB -90 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 976.00450 MHz | -51,76 dBm -38.76 dB 30.000 MHz 1,000 GHz | 1.000 MHz 901.83658 MHz -51.71 dBm -38.71 d8
1.000 GHz 1.840 GHz | 1.000 MHz 1.81124 GHz -51.14 dBm -38.14 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83307 GHz -51.02 dém -38.02 d&
1,920 GHz 3.000 GHz | 1.000 MHz | 2.88466 GHz -49,31 dBm -36.31 dB 1,920 GHz | 3.000 GHz 1.000 MHz 2.85443 GHz | -49,50 dBm | -36.50 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.81768 GHz -36.19 dBm -23,19 dB 3.000 GHz $.000 GHz 1.000 MHz 3.81768 GHz -38.91 dBm -25.91 dB
9.000 GHz | 13.000 GHz 1.000 MHz 12.56630 GHz | -44.87 dBm -31.87 d8 9.000 GHz 13.000 GHz | 1.000 MHz 12.55231 GHz -44.87 dBm -31.87 d8
13.000 GHz 19,500 GHz 1.000 MHz 18.29034 GHz -41.79 dBm -28.79 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.28984 GHz -41.81 dBm -28.81 dB
— —
L )l J L { U [
2 1 1€ Date: 22.NOV.2016 14:2
Spectrum c? Spectrum S
Ref Level 0.00 dBm Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
Limit (ﬁl\rrk PABS Limit thr‘rk PABS
-10 defR—FEURIOUS LINE ABS PABS .10 d8RR—HBURIOUS JINE ABS PARS
7] SPURIOUS_LINE_ABS_
-20 dB
30 dB
1 s ;
= e I AAAAAAAAANASA AT AN . | oo o2 . P p—— A A AAA]
o S0 o
-60 dB
<70 dBi
-80 dBr
-90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 896.98901 MHz | -51.93 dBm -38,93 dB 30,000 MHz 1.000 GHz | 1.000 MHz 863.54073 MHz -51.68 dBm -38.68 dB
1.000 GHz 1,840 GHz | 1.000 MHz 1.83979 GHz -50.58 dBm -37.58 dB 1.000 GHz 1.840 GHz | 1.000 MHz 1.81586 GHz -50.75 dBm -37.75 dB
1,920 GHz 3,000 GHz | 1.000 MHz | 2.83967 GHz -49,47 dém -36.47 dB 1,920 GHz | 3,000 GHz 1.000 MHz 2.85731 GHz | -49,18 dBm | -36.18 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.70068 GHz -35.08 dBm -22.08 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.70069 GHz -38.09 dBm -25.09 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.54131 GHz -44,94 dBm -31.94 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.55931 GHz -44.99 dBm -31.99 d8
13.000 GHz 19,500 GHz 1.000 MHz 18.29834 GHz -41.85 dBm -28.85 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.27784 GHz -41.91 dBm -28.91 dB
— — —
{ J [ { J J [
Date: 22 016 Date: 22 14:27:3

SPORTON INTERNATIONAL (SHENZHEN) INC.

Page Number

: A103 of A135

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : R38YL3636A

Report Issued Date : Feb. 23,2017
Report Version : Rev. 01
Report Template No.: BU5-FGLTE Version 1.5



SPORTON LAB.

FCC RF Test Report

Report No. : FG693006B

LTE Band 2 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum u%’ pectrum né‘
Ref Level 0.00 dem Offset 14,50 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 ddRR—HBURIOUS JINE ABS PARS -10 dgfR—fBURIOUS LINE ARS PARS
_SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB
-30 dB
.
I 40 dB L]
" xa P AWMMM 1 - s o _ A AN seAAAAA]
-50
-60 dBr
70 dB
-80 del
-90 dB -90 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 884.87006 MHz | -51.65 dBm -38.65 dB 30.000 MHz 1,000 GHz | 1.000 MHz 928.98301 MHz | -51.71 dBm -38.71 dB
1.000 GHz 1.840 GHz | 1.000 MHz 1.79991 GHz -51.11 dBm -38.11 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.78606 GHz -51.03 dém -38.03 d&
1,920 GHz 3.000 GHz | 1.000 MHz | 2.86846 GHz -49.41 dBm -36.41 dB 1,920 GHz | 3.000 GHz 1.000 MHz | 2.84183 GHz | -49.46 dBm | -36.46 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.75768 GHz -35.30 dBm -22.30 dB 3.000 GHz $.000 GHz 1.000 MHz 3.75769 GHz -37.44 dBm -24.44 dB
9.000 GHz | 13.000 GHz 1.000 MHz 12.54981 GHz | -45.08 dBm -32.08 d& 9.000 GHz 13.000 GHz | 1.000 MHz 11.20097 GHz -44.98 dBm -31.98 d8
13.000 GHz 19,500 GHz 1.000 MHz 18.25435 GHz -41.85 dBm -28.85 db 13.000 GHz 19.500 GHz 1.000 MHz 18.29384 GHz -41.70 dBm -28.70 d&
— — —
L )l J L { ] J “l
Jat 1 1€ Jat 1 14
Spectrum Spectrum
Ref Level 0.00 dém Offset 14,50 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
Limit (ﬁhm—k PABS Limit (Lhnrk PABS
-10 dBHR—FLURIOUS LINE ARS PASS -10 déRR—EURIOUS LINE ABS PABS
AOUS_LINE_ABS_ | SPL 5 LINE_ABS _
20 dB
-30 dB
! -40 dBr
=, [ g, el gt ~ - gt datind il b g i s P S A D ) D O ,,,MMWW
-50 dem—y3
-60 dB
70 dei
-80 dBr
-90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 994.42529 MHz | -51.,46 dBm -38.46 dB 30,000 MHz 1.000 GHz | 1.000 MHz 885.83958 MHz -51,71 dBm -38,71 dB
1.000 GHz 1.840 GHz | 1.000 MHz 1.82552 GHz -51.15 dBm -38.15 dB 1.000 GHz 1.840 GHz | 1.000 MHz 1.81628 GHz -51.02 dém -38.02 d&
1,920 GHz 3,000 GHz | 1.000 MHz | 2.84291 GHz -49,33 dém -36.33 dB 1,920 GHz | 3,000 GHz 1.000 MHz | 2.84651 GHz -49.44 dBm | -36.44 d&
3.000 GHz 9.000 GHz 1.000 MHz 3.81468 GHz -36.01 dBm -23.01 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.81468 GHz -39.39 dBm -26.39 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.55881 GHz | -44.84 dBm -31.84 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.56880 GHz -44.85 dBm -31.85 d8
13.000 GHz 19,500 GHz 1.000 MHz 18.27984 GHz -41,97 dBm -28.97 dg 13.000 GHz 19.500 GHz 1.000 MHz 18.29334 GHz -41.90 dBm -28.90 dB
— — —
J [ { I J ()

SPORTON INTERNATIONAL (SHENZHEN) INC.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : R38YL3636A

Page Number : A104 of A135
Report Issued Date : Feb. 23,2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.5




SPORTON LAB.

FCC RF Test Report

Report No. : FG693006B

LTE Band 2 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum u%’ pectrum né‘
Ref Level 0.00 dem Offset 14,50 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 ddRR—HBURIOUS JINE ABS PARS -10 d8RR—HRURIONS JINF ABS PARS
_SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB
-30 dB
! 40 .
i _ P Pp— fa A A | 5 » _— _— AN LA ANAAS
-50
e
-60 dBr
70 dB
-80 del
-90 dB -90 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 902.80610 MHz | -51,77 dBm -38.77 dB 30.000 MHz 1,000 GHz | 1.000 MHz 855.78461 MHz | -51.74 dBm -38.74 dB
1.000 GHz 1.840 GHz | 1.000 MHz 1.80411 GHz -50.89 dBm -37.89 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.82804 GHz -51.11 dém -38.11 dB
1,920 GHz 3.000 GHz | 1.000 MHz | 2.83607 GHz -49.45 dBm -36.45 dB 1,920 GHz | 3,000 GHz 1.000 MHz | 2.85371 GHz | -49,56 dBm | -36.56 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.70068 GHz -35.96 dBm -22,96 dB 3.000 GHz $.000 GHz 1.000 MHz 3.70069 GHz -38.09 dBm -25.09 dB
9.000 GHz | 13.000 GHz 1.000 MHz 12.55381 GHz | -44.75 dBm -31.75 d8 9.000 GHz 13.000 GHz | 1.000 MHz 11.18998 GHz -44.95 dBm -31.95 d8
13.000 GHz 19,500 GHz 1.000 MHz 18.28034 GHz -41.79 dBm -28.79 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.28634 GHz -41.90 dBm -28.90 dB
— — —
L )l J L { ] J “l
2 I 1€ 43:4 Jat 1
Spectrum Spectrum
Ref Level 0.00 dém Offset 14,50 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
Limit (ﬁhm—k PABS Limit (Lhnrk PABS
-10 dBHR—FLURIOUS LINE ARS PASS -10 déRR—EURIOUS LINE ABS PABS
AOUS_LINE_ABS_ | SPL 5 LINE_ABS _
20 dB
a0 de
L
- -40 dbr *
w0 - i —_— A oA o S PR T A A A
- 50 = oot upa
gnees
60 dB
70 dei
-80 dBr
-90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 916.86407 MHz | -51.63 dBm -38.63 dB 30,000 MHz 1.000 GHz | 1.000 MHz 879.05297 MHz -51.63 dBm -38.63 dB
1.000 GHz 1,840 GHz | 1.000 MHz 1.81670 GHz -51.27 dBm -38.27 dB 1.000 GHz 1.840 GHz | 1.000 MHz 1.80957 GHz -51.09 dBm -38.09 dB
1,920 GHz 3,000 GHz | 1.000 MHz | 2.86415 GHz -49,55 dBm -36.55 dB 1,920 GHz | 3,000 GHz 1.000 MHz | 2.84795 GHz -49.44 dBm | -36.44 d&
3.000 GHz 9.000 GHz 1.000 MHz 3.75569 GHz -35.04 dBm -22.04 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.75569 GHz -37.70 dBm -24.70 dB
9.000 GHz 13.000 GHz 1.000 MHz 11.18098 GHz | -45.10 dBm -32.10 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.56630 GHz -44.95 dBm -31.95 d8
13.000 GHz 19,500 GHz 1.000 MHz 18.29384 GHz -41.76 dBm -28.76 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.29234 GHz -41.90 dBm -28.90 dB
— — —
J [ { I J ()

SPORTON INTERNATIONAL (SHENZHEN) INC.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : R38YL3636A

Page Number : A105 of A135
Report Issued Date : Feb. 23,2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.5




SPORTON LAB.

FCC RF Test Report

Report No. : FG693006B

LTE Band

2 /5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Offset 14,50 dB Mode Auto Sweep

Ref Level 0.00 dBm

rum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,50 d&

Mode Auto Sweep

SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck
-10 dgftR—fBURIOUS |INE ARS PARS -10 d8RR—HRURIONS JINF ABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dB
-30 dB
" -40 dB
MAAS A AR A A
e sl e A AN NP o’ Y A A A e AAAA AN
50 S et
-60 dBi
70 de
-80 del
-90 dB -90 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 731.20190 MHz | -51.82 dBm -38.82 dB 30.000 MHz 1,000 GHz | 1.000 MHz 823.79060 MHz -51.75 dBm -38.75 dB
1.000 GHz 1.840 GHz | 1.000 MHz 1.83085 GHz -51.08 dBm -38.08 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.81922 GHz -51.14 dBm -38.14 dB
1,920 GHz 3.000 GHz | 1.000 MHz | 1.92450 GHz -49.45 dBm -36.45 dB 1,920 GHz | 3.000 GHz 1.000 MHz 2.86163 GHz | -49,28 dBm | -36.28 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.81068 GHz -37.05 dBm -24.05 dB 3.000 GHz $.000 GHz 1.000 MHz 3.81068 GHz -39.19 dBm -26.19 dB
9.000 GHz | 13.000 GHz 1.000 MHz 12.56430 GHz | -44,98 dBm -31.98 d& 9.000 GHz 13.000 GHz | 1.000 MHz 12.56980 GHz -45.00 dBm -32.00 d&
13.000 GHz 19,500 GHz 1.000 MHz 18.27584 GHz -41.77 dBm -28.77 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.26285 GHz -41.86 dBm -28.86 dB
— —
{ )l J ( ] J v
Jat 1 1€ 5 Jat D1€ 1 54:3¢
Spectrum c? Spectrum S
Ref Level 0.00 dBm Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
Limit (ﬁl\rrk PABS Limit thr‘rk PABS
-10 defR—FEURIOUS LINE ABS PABS .10 d8RR—HBURIOUS JINE ABS PARS
7] SPURIOUS_LINE_ABS_
20 dB
-30 dB
T 40 dB [}
A A _wawm o | " o A AP rAAAS o AAAAS
60 dB
<70 dBi
-80 dBr
-90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 827.66867 MHz | -51.80 dBm -38,80 dB 30,000 MHz 1.000 GHz | 1.000 MHz 854.81509 MHz -51.66 dBm -38.66 dB
1.000 GHz 1,840 GHz | 1.000 MHz 1.83895 GHz -50.63 dBm -37.63 dB 1.000 GHz 1.840 GHz | 1.000 MHz 1.82510 GHz -50.94 dBm -37.94 dB
1,920 GHz 3,000 GHz | 1.000 MHz | 2.85947 GHz -49,54 dém -36.54 dB 1,920 GHz | 3,000 GHz 1.000 MHz 2.86882 GHz | -49,31 dBm | -36.31 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.70119 GHz -36.12 dBm -23.12 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.70119 GHz -38.47 dBm -25.47 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.57030 GHz -44.85 dBm -31.85 dB 9.000 GHz 13.000 GHz | 1.000 MHz 11.18048 GHz -44.84 dBm -31.84 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.26984 GHz -41.76 dBm -28.76 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.29634 GHz -41.65 dBm -28.65 dB
— — —
L] JL J w

J

SPORTON INTERNATIONAL (SHENZHEN) INC.

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : R38YL3636A

Page Number

: A106 of A135

Report Issued Date : Feb. 23,2017

Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.5



SPORTON LAB.

FCC RF Test Report

Report No. : FG693006B

LTE Band 2 / 10MHz

pectrum u%’ pectrum né‘
Ref Level 0.00 dem Offset 14,50 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck PABS
-10 ddRR—HBURIOUS JINE ABS PARS -10 d8RR—HRURIONS JINF ABS PARS
_SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dB
-30 dB -30 dB
.
-40 dby 1 -40 dB
25 2 A P . AA”--.W“‘v WV = - k| = Ao AA”..—MHuvi "
o m: 2 2 e
-60 dB -60 dBr
70 de =70 dB
-80 dB 80 dB
o0 de o0 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 864.02549 MHz | -51,72 dBm -38.72 dB 30.000 MHz 1,000 GHz | 1.000 MHz 810.70215 MHz | -51.81 dBm -38.81 dB
1.000 GHz 1.840 GHz | 1.000 MHz 1.83769 GHz -51.26 dBm -38.26 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.81460 GHz -50.60 dBm -37.60 d&
1,920 GHz 3.000 GHz | 1.000 MHz | 2.88034 GHz -49.45 dBm -36.45 dB 1,920 GHz | 3,000 GHz 1.000 MHz | 2.86415 GHz | -49.26 dBm | -36.26 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.75118 GHz -35.85 dBm -22.85 dB 3.000 GHz $.000 GHz 1.000 MHz 6.98942 GHz -45.00 dBm -32.00 dB
9.000 GHz | 13.000 GHz 1.000 MHz 12.55731 GHz | -44.84 dBm -31.84 de 9.000 GHz 13.000 GHz | 1.000 MHz 12.58630 GHz -44.97 dBm -31.97 d8
13.000 GHz 19,500 GHz 1.000 MHz 18.27734 GHz -41.69 dBm -28.69 db 13.000 GHz 19.500 GHz 1.000 MHz 18.27334 GHz -41.75 dBm -28.75 d&
— — —
L )l J L { ] J “l
Jat I 1€ ( at 15:04:
Spectrum Spectrum
Ref Level 0.00 dém Offset 14,50 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
Limit (ﬁhm—k PABS Limit (Lhnrk PABS
-10 défip—fBURIOUS | INE ARS PABS -10 défR—fBURIOUS |INE ARS PARS
I0US_LINE_ABS_ K 5 LINE_ABS_
20 dB
a0 de
! -40 der .
iz [ T P A A AAA A AAARAA IS AANA = - [ 2 . A AAA Mg AA N
60 dB
-70 dB
-80 dBr
-90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 974.55022 MHz | -51,78 dBm -38,78 dB 30,000 MHz 1.000 GHz | 1.000 MHz 932.86107 MHz -51.86 dBm -38.86 dB
1.000 GHz 1.840 GHz | 1.000 MHz 1.81670 GHz -51.07 dém -38.07 dB 1.000 GHz 1.840 GHz | 1.000 MHz 1.80915 GHz -50.95 dém -37.95 d8
1,920 GHz 3,000 GHz | 1.000 MHz | 2.95196 GHz -49,48 dBm -36.48 dB 1,920 GHz | 3,000 GHz 1.000 MHz | 2.87458 GHz -49,39 dBm | -36.39 d&
3.000 GHz 9.000 GHz 1.000 MHz 3.80118 GHz -36.93 dBm -23.93 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.80118 GHz -38.75 dBm -25.75 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.58130 GHz | -44.90 dBm -31.90 dB 9.000 GHz 13.000 GHz | 1.000 MHz 12.56830 GHz -44.83 dBm -31.83 d8
13.000 GHz 19,500 GHz 1.000 MHz 18.28084 GHz -41.84 dBm -28.84 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.30184 GHz -41.87 dBm -28.87 dB
— — —
J [ { I J ()

SPORTON INTERNATIONAL (SHENZHEN) INC.

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : R38YL3636A

Page Number : A107 of A135
Report Issued Date : Feb. 23,2017
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.5




SPORTON LAB.

FCC RF Test Report

Report No. : FG693006B

LTE Band 2 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,50 dg

Mode Auto Sweep

pectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,50 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit fheck PARS Limit fheck PARS
.10 ddRR—FPURIOUS } INE_ABS PASS -10 ddpR—FPURIONS | INE_ABS PABS
“SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB 20 dB
-30 dB -30dp
40 dB: ! . [
s - A A "M A AR AN A o " A o o T i MAAR S AN
60 dBi -60 der
70 dB =70 dB
-80 dB -80 del
a0de a0 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz | | [ Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 929.46777 MHz | -51.78 dBm -38.78 dB 30.000 MHz 1,000 GHz | 1.000 MHz 947.40380 MHz | -51.62 dem -38.62 dB
1.000 GHz 1,840 GHz | 1.000 MHz 1.83769 GHz -28.78 dBm -15.78 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.83769 GHz -32.48 dBm -19.48 dB
1.920 GHz 3.000 GHz | 1.000 MHz | 2.97535 GHz -49.33 dém -36.33 dB 1.920 GHz | 3,000 GHz 1.000 MHz | 2.98614 GHz | -49.29 dém | -36.29 dB
3.000 GHz .000 GHz 1.000 MHz 3.70169 GHz -35.86 dBm -22.86 dB 3.000 GHz 5.000 GHz 1.000 MHz 3.70169 GHz -37.38 dBm -24.38 dB
9.000 GHz | 13.000 GHz 1.000 MHz 12.57230 GHz | -44.83 dBm -31.83 d8 9.000 GHz 13.000 GHz | 1.000 MHz 11.19798 GHz -45.08 dBm -32.08 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.28434 GHz -41.77 dBm -28.77 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.27634 GHz -41.67 dBm -28.67 d&
— — —
L )l J L { ] J “l

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14.50 dB

Mode Auto Sweep

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,50 dg Mode Auto Sweep

(@1 AvgPwr (@1 AvgPwr
Limit (ﬁhm—k PABS Limit (Lhnrk PABS
SPURIONS | INE ABS PARS 4 SPURIONS | INE ABS PARS
-10 defif—f -10 dBHfE—¥
A0US_LINE_ABS_ 5P 5_LINE_ABS_
-20 dB
-30 dB
! -40 dbr *
i l oo el ~ ‘WMMW“V"‘\ & ” o | A D R ] M WIvR SN
| K
60 dB
70 dei
-80 dBr
-90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 848.99800 MHz | -51,76 dBm -38,76 dB 30,000 MHz 1.000 GHz | 1.000 MHz 810.70215 MHz -51,97 dBm -38,97 dB
1.000 GHz 1,840 GHz | 1.000 MHz 1.33730 GHz -51.08 dBm -38.08 dB 1.000 GHz 1.840 GHz | 1.000 MHz 1.81124 GHz -51.07 dBm -38.07 dB
1.920 GHz 3.000 GHz | 1.000 MHz | 2.97211 GHz -49,46 dBm -36.46 dB 1.920 GHz | 3.000 GHz 1.000 MHz | 2.87782 GHz -49,45 dBm | -36.45 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.74669 GHz -35.62 dBm -22.62 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.74669 GHz -37.75 dBm -24.75 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.54831 GHz | -44.85 dBm -31.85 dB 9.000 GHz 13.000 GHz | 1.000 MHz 11.20397 GHz -44.85 dBm -31.85 d8
13.000 GHz 19.500 GHz 1.000 MHz 18.30784 GHz -41.81 dBm -28.81 dB 13.000 GHz 18,500 GHz 1.000 MHz 18.27134 GHz -41.75 dBm -28.75 dB
— — —
J [ { I J ()

SPORTON INTERNATIONAL (SHENZHEN) INC.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : R38YL3636A

Page Number : A108 of A135

Report Issued Date : Feb. 23,2017

Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 1.5




SPORTON LAB.

FCC RF Test Report

Report No. : FG693006B

LTE Band 2 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0.00 dém Offset 14,50 dB Mode Auto Sweep

SGL Count 100/100

rum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 14,50 d&

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck
-10 ddRR—HBURIOUS JINE ABS PARS -10 dgfR—fBURIOUS LINE ARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dB
-30 dB
. | 40 dB .
— [ Ama A j - - B —— VAPV, YW
T o et \enr o e
-60 dBi
70 de
-80 del
-90 dB -90 dB
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 992.48626 MHz | -51.69 dBm -38.69 dB 30.000 MHz 1,000 GHz | 1.000 MHz 914.92504 MHz -51.64 dBm -38.64 dB
1.000 GHz 1.840 GHz | 1.000 MHz 1.80873 GHz -51.14 dBm -38.14 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83853 GHz -50.92 dém -37.92 d&
1,920 GHz 3.000 GHz | 1.000 MHz | 1.92234 GHz -46.33 dBm -33.33 dB 1,920 GHz | 3.000 GHz 1.000 MHz 1.92270 GHz | -46.82 dBm | -33.82 d8
3.000 GHz 9.000 GHz 1.000 MHz 3.79218 GHz -37.24 dBm -24.24 dB 3.000 GHz $.000 GHz 1.000 MHz 3.79168 GHz -38.20 dBm -25.20 dB
9.000 GHz | 13.000 GHz 1.000 MHz 12.55631 GHz | -44.91 dBm -31.91 d8 9.000 GHz 13.000 GHz | 1.000 MHz 12.55481 GHz -45.03 dBm -32.03 d&
13.000 GHz 19,500 GHz 1.000 MHz 18.26435 GHz -41.86 dBm -28.86 db 13.000 GHz 19.500 GHz 1.000 MHz 18.30634 GHz -41.91 dBm -28.91 dB
— —
L )l J L { ] J “l
2 I 1€ 9: Date: 22.NOV.2016 15:
Spectrum c? Spectrum S
Ref Level 0.00 dBm Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr (@1 AvgPwr
Limit (ﬁl\rrk PABS Limit thr‘rk PABS
-10 defR—FEURIOUS LINE ABS PASS .10 d8RR—HBURIOUS JINE ABS PARS
7] [ SPURIOUS_LINE_ABS_
-20 dB
30 dB
! L]
| PR o Rl i o — PYNESV PP SV
-80 dBr
-90 del
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 941.10195 MHz | -51,82 dBm -38,82 dB 30,000 MHz 1.000 GHz | 1.000 MHz 903.77561 MHz -51.59 dBm -38,59 dB
1.000 GHz 1,840 GHz | 1.000 MHz 1.83349 GHz -41.70 dém -28.70 dB 1.000 GHz 1.840 GHz | 1.000 MHz 1.83349 GHz -42.37 dBm -29.37 dB
1,920 GHz 3,000 GHz | 1.000 MHz | 2.85695 GHz -49,31 dém -36.31 dB 1,920 GHz | 3,000 GHz 1.000 MHz 2.84075 GHz | -49.46 dBm | -36.46 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.70219 GHz -36.08 dBm -23.08 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.70219 GHz -37.58 dBm -24.58 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.59430 GHz -44,91 dBm -31.91 dB 9.000 GHz 13.000 GHz | 1.000 MHz 11.20397 GHz -44.96 dBm -31.96 dB
13.000 GHz 19,500 GHz 1.000 MHz 18.29634 GHz -41.77 dBm -28.77 dB 13.000 GHz 19.500 GHz 1.000 MHz 18.28584 GHz -41.95 dBm -28.95 dB
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30,000 MHz 1,000 GHz 1.000 MHz 800.52224 MHz | -51,71 dBm -38,71 dB 30,000 MHz 1.000 GHz | 1.000 MHz 864.99500 MHz -51.84 dBm -38.84 dB
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1.000 GHz 1.700 GHz | 1.000 MHz 1.69878 GHz -51.06 dBm -38.06 dB 1.000 GHz 1.700 GHz | 1.000 MHz 1.69878 GHz -51.24 dBm -38.24 dB
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30.000 MHz 1.000 GHz 1.000 MHz 932.86107 MHz | -51.68 dBm -38.68 dB 30.000 MHz 1,000 GHz | 1.000 MHz 876.14443 MHz | -51.66 dBm -38.66 dB
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30.000 MHz 1.000 GHz 1.000 MHz 969.21789 MHz | -51,89 dBm -38.89 dB 30,000 MHz 1,000 GHz | 1.000 MHz 921.22689 MHz -51.80 dBm -38.80 dB
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